



ANALYSIS REPORT

Customer: Annealing Made Perfect	Date: 23-06-17
Order Number: N/A	Certificate Number: C17408
Contact: Alex Findlay	Samples as received

Element	Sample Identification					
	Lapua .223	Nosler .257	RP .243	Hornady .308	Norma .223	Hornady .338
Copper	71.0	71.4	68.7	68.2	71.6	68.2
Tin	≤0.01	≤0.01	0.02	0.03	≤0.01	0.02
Lead	≤0.01	≤0.01	≤0.01	≤0.01	≤0.01	≤0.01
Zinc	rem	rem	rem	rem	rem	rem
Iron	≤0.01	≤0.01	0.01	0.02	0.01	0.03
Nickel	≤0.01	≤0.01	≤0.01	≤0.01	≤0.01	0.03
Aluminium	≤0.001	≤0.001	≤0.001	≤0.001	≤0.001	≤0.001
Manganese	≤0.001	≤0.001	≤0.001	≤0.001	≤0.001	0.005
Silicon	≤0.001	≤0.001	≤0.001	0.002	0.002	0.002
Arsenic	≤0.01	≤0.01	≤0.01	≤0.01	≤0.01	≤0.01
Antimony	≤0.01	≤0.01	≤0.01	≤0.01	≤0.01	≤0.01
Cadmium	≤0.005	≤0.005	≤0.005	≤0.005	≤0.005	≤0.005
Chromium	≤0.001	≤0.001	≤0.001	≤0.001	≤0.001	≤0.001
Magnesium	≤0.001	≤0.001	≤0.001	≤0.001	≤0.001	≤0.001

Unless otherwise stated the unit for all results is % w/w.

Methods used: Optical Emission Spectroscopy to AS 2883-2000

This laboratory is accredited to NZS/ISO/IEC 17025

This analysis report shall not be reproduced except in full, without the full written approval of the laboratory

Signed

KEY TECHNICAL PERSON
Christopher M^cKernan BSc
Chemist